



Review

Overview and guidelines of off-label use of methotrexate in ectopic pregnancy: report by CNGOF



Henri Marret^{a,b,j,*}, Arnaud Fauconnier^{c,d,j}, Gil Dubernard^{e,j}, Hélène Misme^{e,j},
 Laurence Lagarde^{f,j}, Magali Lesavre^{g,j}, Hervé Fernandez^{g,j}, Camille Mimoun^{c,d,j},
 Claire Tourette^{h,j}, Sandra Curinier^{i,j}, Benoit Rabishong^{i,j}, Aubert Agostini^{h,j}

^a Centre Hospitalo-Universitaire de Tours, Hôpital Bretonneau Faculté de Médecine de Tours, François Rabelais, Boulevard Tonnellé, 37044 Tours Cedex 1, France

^b UMR Inserm U 930, université François-Rabelais, 2, Boulevard Tonnellé, 37044 Tours Cedex 9, France

^c Université Versailles St-Quentin, unité de recherche EA 7285, 2 avenue de la source de la Bièvre, 78180 Montigny-le-Bretonneux, France

^d Service de gynécologie et obstétrique, Centre Hospitalier Intercommunal de Poissy-Saint-Germain-en-Laye, 10 rue du Champ Gaillard, BP 3082, 78303 Poissy Cedex, France

^e Service de gynécologie-obstétrique, Hôpital de la Croix-Rousse – Hospices civils de Lyon, Université Claude Bernard Lyon 1, 103 Grande Rue de la Croix-Rousse, 69004 Lyon, France

^f Centre régional de pharmacovigilance, CHU Angers, 4 rue Larrey, 49933 Angers Cedex 9, France

^g Service de gynécologie – obstétrique, CHU du Kremlin-Bicêtre, 78 avenue du général Leclerc, 94276 Le Kremlin-Bicêtre, France

^h Centre Hospitalo-Universitaire de Marseille, Hôpital de la Conception Pôle de Gynécologie Obstétrique, 147 Boulevard Baille, 13005 Marseille, France

ⁱ Service Gynécologie Obstétrique et Médecine de la Reproduction, CHU Estaing, 1 Place Lucie Aubrac, 63003 Clermont-Ferrand Cedex, France

^j CNGOF, 91 Boulevard de Sébastopol, 75002 Paris, France

ARTICLE INFO

Article history:

Received 23 July 2015

Received in revised form 1 July 2016

Accepted 25 July 2016

Keywords:

Methotrexate

Ectopic pregnancy

Interstitial pregnancy

hCG

Cervical pregnancy

Guideline

ABSTRACT

Our objective is to describe off-label use of methotrexate in ectopic pregnancy treatment using evidence based medicine. The patient group includes all women with a pregnancy outside the usual endometrium, or of unknown location.

Method used was a Medline search on ectopic pregnancy managed using methotrexate treatment; evidence synthesis was done based on this current literature analysis.

Level of evidence (LE) were given according to the centre for evidence base medicine rules. Grade was proposed for guidelines but no recommendation was possible as misoprostol is off label use for all the indications studied.

In the absence of any contraindication, the protocol recommended for medical treatment of ectopic pregnancy is a single intramuscular injection of methotrexate (MTX) at a dosage of 1 mg/kg or 50 mg/m² (Grade A). It can be repeated once at the same dose should the hCG concentration not fall sufficiently. Pretreatment laboratory results must include a complete blood count and kidney and liver function tests (in accordance with its marketing authorization).

MTX is an alternative to conservative treatment such as laparoscopic salpingotomy for uncomplicated tubal pregnancy (Grade A) with pretreatment hCG levels ≤ 5000 IU/l (Grade B). Expectant management is preferred for hCG levels < 1000 IU/l or in the process of spontaneous decreasing (Grade B).

Intramuscular MTX is also recommended after the failure of surgical salpingotomy (Grade C) or immediately after surgery, if monitoring is not possible. Except in special circumstances, a local insitu ultrasound-guided MTX injection is not recommended for unruptured tubal pregnancies (Grade B).

In situ MTX is an option for treating cervical, interstitial, or cesarean-scar pregnancies (Grade C).

In pregnancies of unknown location persisting more than 10 days in an asymptomatic woman who has an hCG level > 2000 IU/l, routine MTX treatment is an option.

MTX is not indicated for combination with treatments such as mifepristone or potassium.

© 2016 Published by Elsevier Ireland Ltd.

* Corresponding author at: Service de gynécologie, Hôpital Bretonneau 2, Boulevard Tonnellé 37044 Tours Cedex, France. Fax: +33 2 47 479273.

E-mail address: marret@med.univ-tours.fr (H. Marret).

Contents

Introduction	106
Dosage for off-label use in ectopic pregnancies [4–9]	106
Use of MTX in women with tubal pregnancies	106
Surgical treatment vs. MTX [10–14]	106
Comparison to expectant management	107
Use of MTX as an adjuvant to conservative surgery [15–17]	107
Ultrasound-guided transvaginal local MTX injection in tubal pregnancies	107
Selection criteria for treating ectopic pregnancy by MTX [18–27]	107
According to symptoms	107
According to the β -hCG level	107
According to the ultrasound results	107
According to a pretreatment score	108
According to the patient's history	108
Ectopic pregnancy other than tubal [28–35]	108
Interstitial or cervical	108
Cesarean scar [32–34]	108
Ovarian [35]	108
MTX and Pregnancies of Undetermined Location (PUL) [36–40]	108
MTX associated with other treatments [41]	108
Conclusion	108
Conflicts of interest	109
Financial support for this work	109
Acknowledgement	109
References	109

Introduction

In the context of vigilance increased towards the off label prescription, it was useful and urgent that the CNGOF (French college of gynaecology and obstetrics) produces a synthesis of the scientific data on methotrexate (MTX) use in ectopic pregnancy treatment. This text is the summary of large reviews on each subject published in the French journal of gynaecology and obstetrics [1]; full references could be found in the original texts, only a main selection was presented in this paper. Level of evidence (LE) were given according to the centre for evidence base medicine rules [2]. No recommendation was possible as MTX is off label use for all the indications studied. In red are proposed the CNGOF conclusions.

Before any recommendations about the prescription of MTX for the medical treatment of ectopic pregnancy, we note three essential rules that must be complied with before any treatment:

- The diagnosis of ectopic pregnancy must be confirmed by specific algorithms that are not considered in these guidelines. The use of selection criteria is recommended (Grade B) [3].
- Gynecological contraindications must be ascertained by the application of clinical and ultrasound criteria to eliminate/minimize complications.
- The doctor must inform the woman of the diagnosis, its potential consequences and the different treatments available. To the extent possible, the treatment should be chosen in a shared decision-making process.

Dosage for off-label use in ectopic pregnancies [4–9]

The multidose protocol currently used, especially in the United States, involves 4 doses of MTX (1 mg/kg, IM) on D1, D3, D5 and D7, with 0.1 mg/kg of folinic acid IM on D2, D4, D6 and D8. The single-dose protocol is used more often in France, but no validated pharmacological data currently justify a conclusion about the dosage (1 mg/kg or 50 mg/m²) to be preferred for treatment of ectopic pregnancy. The dosage of 1 mg/kg has the advantage of

being easier to determine in everyday practice. The meta-analysis by Barnhart et al. compared single- and multi-dose protocols: The use of single dose was associated with a significantly greater chance of failed medical management than the use of the multidose in both crude (odds ratio [OR] 1.71; 1.04, 2.82) and adjusted analyses (OR 4.74; 1.77, 12.62) and showed that the single-dose version was associated with fewer adverse effects (LE1, odds ratio 0.44 [0.31–0.63]). In such a single-dose protocol, folic acid supplementation is not currently recommended but it should be envisioned if a second dose turns out to be needed several days later. So there are no validated pharmacological findings that could currently justify a conclusion about the best protocol or whether one or repeated injections should be used in ectopic pregnancy.

MTX is teratogenic and known to carry a risk of fetal malformations. Malformations and miscarriages have been reported after administration of MTX for suspected ectopic pregnancy. A three-month waiting period before conception is advisable after a MTX injection.

At this day, and in the absence of any contraindication, a single IM injection of MTX at a dosage of 1 mg/kg or 50 mg/m² is the protocol with the best risk to benefit ratio for the medical treatment of ectopic pregnancy. It can be repeated several days later at the same dose. Pretreatment laboratory results must include a complete blood count and kidney and liver function tests (in accordance with its marketing authorization). This testing must be performed before any MTX injection.

Use of MTX in women with tubal pregnancies

Surgical treatment vs. MTX [10–14]

A meta-analysis shows that MTX at a single dose of 1 mg/kg is less effective than laparoscopic salpingotomy in the treatment of ectopic pregnancy to normalize the hCG level: OR=0.38 [0.20–0.71]. Initial use of a multidose regimen does not change the result (LE1). The interpretation of this result nonetheless must be qualified according to the principal endpoint chosen: failure of a dose, or indication for surgery; that is, the meta-analysis found that only 22.5% of the medical treatments resulted in a normalized HCG level after a single dose, but only 5.8% ultimately required surgery;

Download English Version:

<https://daneshyari.com/en/article/3919291>

Download Persian Version:

<https://daneshyari.com/article/3919291>

[Daneshyari.com](https://daneshyari.com)